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NO.

REPLACEMENT PARTS

PART NUMBER

50-077
1345557
1345555
1243456
1345559
1345592
438-01-017-0140
400-06-068-0002
1345586
1313231
1345560
1311071
1345561
1345558
1345562
1330151
1345563
1243520
1243456
1246032
1243526
1342444
1340406
1345551
1246140
1243520
1246013
1246014
1243520
1345564
904-01-010-1607
902-01-200-5439
1345552
1345553
1345587
1345554
1246157
1243398
1345566
1345567
1243456
1243520
1345568
1310153
1345569

DESCRIPTION

UPPER FILTER DUST BAG

BAND CLAMP

BAG HANGER

(DIN 934) M6 HEX NUT

MOTOR, INCL;

WARNING LABEL

SWITCH, INCL;

SWITCH KEY

WARNING LABEL

BUSHING

POWER CORD

KEY

SEAL

FRAME EDGE

HANDLE

(DIN 933) M6 X 35MM HEX HD SCR
PLUG

(DIN 7980) M6.1 LOCK WASHER
(DIN 934) M6 HEX NUT

(DIN 833) M8 X 50MM HEX HD SCR
(DIN 125) M8.4 FLAT WASHER
(DIN 7513B) M4 X 16MM CHEESE HD SCR
(DIN 7981B) M4.2 X 10MM PAN HD SCR
UPPER HOUSING

(DIN 125) M6.4 FLAT WASHER
(DIN 7980) M6.1 LOCK WASHER
(DIN 933) M6 X 12MM HEX HD SCR
(DIN 933) M6 X 15MM HEX HD SCR
(DIN 7980) M6.1 LOCK WASHER
FAN W/HUB

1/2" FLAT WASHER

1/2-20 HEX NUT LH

SHROUD

GASKET

WARNING LABEL

LOWER HOUSING

(DIN 7980) M8.1 LOCK WASHER
(DIN 934) M8 HEX NUT

TOP HANDLE

PLUG

(DIN 934) M6 HEX NUT

(DIN 7980) M6.1 LOCK WASHER
FLANGE

(DIN 84) M6 X 55MM CHEESE HD SCR
LOWER HANDLE SUPPORT
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REPLACEMENT PARTS

REE pARTNUMBER ~ DESCRIPTION

NO,
100  50-076 LOWER PVC BAG (SET OF 5) NG
101 1345557 BAND CLAMP
102 1342476 4" CLAMP
103 1345585 4" X 32" HOSE
104 1345570 UPPER SUPPORT
105 1246157 (DIN 7980) M8.1 LOCK WASHER
106 1341153 (DIN 933) M8 X 12MM HEX HD SCR
107 1310105 (DIN 933) M8 X 16MM HEX HD SCR
108 1243526 (DIN 125) M8.4 FLAT WASHER
109 1345572 LEFT GUSSET
10 1341153 (DIN 933) M8 X 12MM HEX HD SCR
11 1246157 (DIN 7980) M8.1 LOCK WASHER
112 1345571 LOWER SUPPORT
13 1246157 (DIN 7980) M8.1 LOCK WASHER
114 1243398 (DIN 934) M8 HEX NUT
115 1341153 (DIN 933) M8 X 12MM HEX HD SCR
16 1246157 (DIN 7980) M8.1 LOCK WASHER
17 1243526 (DIN 125) M8.4 FLAT WASHER
118 1345573 RIGHT GUSSET
120 1345576 AXLE
121 1345575 BUSHING
122 904-01-010-1607 1/2" FLAT WASHER
123 1345574 WHEEL
124 1243502 (DIN 125) M10 FLAT WASHER
125 1341996 (DIN 985) M10 LOCK NUT
126 1345577 INLET GUARD
127 1340406 (DIN 7981B) M4.2 X 10MM PAN HD SCR
128 1345584 SEAL
129 1345582 PLATE
130 1345583 BRACKET
131 1345578 EDGING
132 1345579 BASE N
133 1246034 (DIN 933) M8 X 20MM HEX HD SCR
134 1243526 (DIN 125) M8.4 FLAT WASHER
135 1246157 (DIN 7980) M8.1 LOCK WASHER
136 1243398 (DIN 934) M8 HEX NUT
137 1246034 (DIN 933) M8 X 20MM HEX HD SCR
138 1243526 (DIN 125) M8.4 FLAT WASHER
139 1343504 (DIN 985) M5 LOCK NUT
140 1345580 BRACKET
141 1345581 CASTER
142 1310162 (DIN 85) M5 X 12MM PAN HD SCR
143 1246157 (DIN 7980) M8.1 LOCK WASHER
144 1243398 (DIN 934) M8 HEX NUT

. 1345590 4" X 72" HOSE

. 1345591 HOSE CONNECTOR (QTY 1)

* 1342476 CLAMP (QTY 2)

* NOT SHOWN

STANDARD SAFETY EQUIPMENT
In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center at
the time of repair. _

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta N
Technical Publications Department or through your local service outlet.
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